
Marvel-Schebler Carbureter Division, Borg-Warner Corporation, Flint, Michigan, U. S.
Y e a rM o d e l

V T r a c t o r
( G a s o l i n e )

C u s t o m e rS i z eC u s t o m e r N o .M a r v e l - S c h e b l e r N o . 1 9 4 1J . I . C a s eVs
f f

V T - 2 4 7 5T S X - 4 3

SERIAL NO. 4518012 AND UP

P a r t N a m eP a r t N o .

Carbureter Assembly Complete 
Carbureter Body Assembly --
Throttle Shaft, Throttle Stop and Lever Assembly
Valve—Throttle (20*) - -
Screw (#8-32 X%" Pill. Head) Throttle Stop  
Screw (1/4 "-28 Headless) Idle Drilling 
Screw (#8-32 XA") Choke Swivel—1; Choke Bracket—1 
Screw (#12-24 x%" Flat Pill. Head) Throttle Body to Bowl 

Binding Head) Throttle Valve 2; Choke Valve 2. .

1 0 - 2 0 6 0
1 0 - 2 1 1 9
1 3 - 7 7 9
1 4 - 1 6 9
1 5 - 4 2
1 5 - 2 2 3
1 5 - 2 8 5

1 5 - A 8 2
1 5 - A 9 1
1 5 - A 9 3

S c r e w ( # 4 - 4 0 x ) 4
Screw (#8-32 X%") Choke Bracket
Gasket—Float Valve Seat 
Gasket—Throttle Body to Bowl 
Gasket—Main Nozzle 
Gasket—Power Adjusting Needle .
Gasket Assembly S e r v i c e

1 6 - 4
1 6 - 8 0
1 6 - 4 4 9
1 6 - 4 9 1
1 6 - 5 9 2

2 4 - 2 4 7

2 4 - 2 6 2

2 4 - 3 4 0
2 4 - A l
2 4 - A 4 3
2 6 - 6 3 7
2 7 - 5 5 0
2 8 - 4 9
2 9 - 5 1 4
3 0 - 6 0 0
3 2 - 2 7
4 3 - 3 3

4 3 - 6 2 7

4 4 - 3 8 +
4 4 - 3 9 ●

4 6 - 4 7 3
4 7 - 5 8 9
4 9 - 1 5 8

4 9 - 1 6 5

4 9 - 1 9 3

5 5 - 2 3 0

5 5 - 2 3 1
5 5 - 2 4 3
6 2 - 1 6 7
7 8 - 2 9 9
8 2 - 1 6
8 7 - 3 A
9 5 - 4 0
1 7 9 - 3 5

2 2 7 - 6 9 9
2 3 3 - 5 3 6

2 8 6 - 5 8 7

Spring—Choke Return
Spring—Throttle Stop Screw
Spring Idle Needle 
Spring—Power Adjusting Needle .
Spring—Choke Relief Valve 
Choke Shaft and Lever Assembly .
Choke Valve Assembly - - - -
Swivel—Choke 
Choke Bracket Assembly 
Float and Lever Assembly 
Shaft—Float Lever 

Needle Idle Adjusting 
Power Adjusting Needle Assembly
Packing Throttle Shaft 
Packing Choke Shaft 
V e n t u r i ( M " D i a m e t e r T h r o a t )
Nozzle 
Jet Power 

Jet—Idle 
Jet Economizer  

Cup Throttle Shaft  
Retainer Throttle Shaft Packing 
Retainer Choke Shaft Packing 
Pin—Throttle Stop 
Washer—Plain (Power Adjusting Needle) 
Pin—Cotter (Choke Swivel) 
Drain Cock 

Strainer—Gasoline Drain 
Plug—Expansion (Gasoline Drain) 
Throttle Body Assembly 
Float Valve, Seat and Gasket Assembly (Matched)
Repair Kit  

Parts included in Repair Kit are shown in bold type
Float setting: from the gasket to the nearest surface of the float

'*'reqS‘'^ packing #44-38 with synthetic packing #44-63, no retainer
‘^equl^rd"® synthetic packing #44-66, no retainer

P R I N T E D I N U . S . A .
J . I . Case


